

TEST CERTIFICATE

ST-23-01-04-02

Product: DPL-laminate floor covering, product group "level of use 32"
Thickness 7 mm - 14 mm

Producer: Kronospan GmbH Lampertswalde
Mühlbacher Straße 1
01561 Lampertswalde

Order: External quality control of general and classification properties on a
laminate floor covering collection according to EN 13329:2016+A2:2021-09

Test Report: 2117133/2022/3/W/1

Test Results: The general requirements according to EN 13329:2016+A2:2021-09, Table 1
are fulfilled. The classification requirements according to
EN 13329:2016+A2:2021-09, Table 2 of the following levels of use are fulfilled:

Resistance against abrasion:	classes 21-23 and 31-32
Resistance against impact small ball:	classes 21-23 and 31-32
Resistance against impact big ball:	classes 21-23 and 31-32
Resistance against staining:	classes 21-23 and 31-34
Resistance against movement of a furniture leg:	classes 21-23 and 31-34
Resistance against soft chair rolls:	classes 21-23 and 31-33
Thickness swelling:	classes 21-23 and 31-32
Locking strength short side joints:	classes 21-23 and 31-33
Locking strength long side joints:	classes 21-23 and 31-33
Surface soundness:	classes 21-23 and 31-33

This test certificate is valid until 03/01/2024.

Dresden, 04/01/2023



Head of laboratory



Engineer in charge